
Inquiry: The University of Arkansas Undergraduate Research Inquiry: The University of Arkansas Undergraduate Research 

Journal Journal 

Volume 11 Article 14 

Fall 2010 

Multimedia and Ultrafiltration for Reverse Osmosis Pretreatment Multimedia and Ultrafiltration for Reverse Osmosis Pretreatment 

Aboard Naval Vessels Aboard Naval Vessels 

Angela C. Mehner 
University of Arkansas, Fayetteville 

Follow this and additional works at: https://scholarworks.uark.edu/inquiry 

 Part of the Fresh Water Studies Commons 

Recommended Citation Recommended Citation 
Mehner, A. C. (2010). Multimedia and Ultrafiltration for Reverse Osmosis Pretreatment Aboard Naval 
Vessels. Inquiry: The University of Arkansas Undergraduate Research Journal, 11(1). Retrieved from 
https://scholarworks.uark.edu/inquiry/vol11/iss1/14 

This Article is brought to you for free and open access by ScholarWorks@UARK. It has been accepted for inclusion 
in Inquiry: The University of Arkansas Undergraduate Research Journal by an authorized editor of 
ScholarWorks@UARK. For more information, please contact scholar@uark.edu. 

https://scholarworks.uark.edu/inquiry
https://scholarworks.uark.edu/inquiry
https://scholarworks.uark.edu/inquiry/vol11
https://scholarworks.uark.edu/inquiry/vol11/iss1/14
https://scholarworks.uark.edu/inquiry?utm_source=scholarworks.uark.edu%2Finquiry%2Fvol11%2Fiss1%2F14&utm_medium=PDF&utm_campaign=PDFCoverPages
http://network.bepress.com/hgg/discipline/189?utm_source=scholarworks.uark.edu%2Finquiry%2Fvol11%2Fiss1%2F14&utm_medium=PDF&utm_campaign=PDFCoverPages
https://scholarworks.uark.edu/inquiry/vol11/iss1/14?utm_source=scholarworks.uark.edu%2Finquiry%2Fvol11%2Fiss1%2F14&utm_medium=PDF&utm_campaign=PDFCoverPages
mailto:scholar@uark.edu


Abstract

	 The US Navy is interested in improving the pretreatment for 
shipboard Reverse Osmosis potable water systems.  To investigate 
this problem, the Navy prepared a Task for the 2010 WERC (http://
www.werc.net) competition. The research described in this paper 
was performed to compete in this WERC Task and ultimately 
received a 1st place award. Several technologies were considered 
as options for improving the current pretreatment process. Multi-
media filtration followed by ultrafiltration was chosen as the most 
economical solution. This paper presents the final design for a 
full-scale shipboard system that incorporates multimedia filtration 
and ultrafiltration yet requires minimal space and optimal power 
usage. Although the work focuses on oceanic applications, inland 
water desalination plants can economically use the technology. 
The proposed process provides an annual incremental savings, 
including reduced maintenance and filter usage, of $17,000 over 
the current process, resulting in a payback period of 14 years.  
However, as savings are highly dependent on the replacement fre-
quency of all components, ships operating in coastal waters may 
realize greater savings of up to $47,000 annually, thus reducing 
the payback period to 5 years.

Introduction

	 Production of fresh water at sea poses a significant problem 
for oceangoing vessels. In the past 30 years, reverse osmosis (RO) 
has replaced distillation as the preferred means of large-scale 
potable water production on ships. Since 1988, RO desalination 
systems have been used by the United States Navy for the pro-
duction of potable water. The Navy Standard Reverse Osmosis 
(NSRO) plant is the standard for these systems, and by 2009, 268 
NSRO plants had been installed aboard US Navy ships.1 In NSRO 
plants, seawater first enters a centrifugal separator (hydroclone 
style) which removes approximately 95% of particles over 50 µm.2 
Smaller particulates are removed by a series of cartridge filters (20 
µm followed by 3 µm), and the pretreated water is then desalinated 
using spiral-wound RO membranes. In open waters, the cartridge 
filters can last 4-6 weeks before requiring replacement, and RO el-
ements last for 3-5 years.1 However, in littoral and coastal waters, 
which are characterized by increased levels of suspended solids, 
RO membranes can fail in just a few months, and cartridge filters 
often last less than 10 hours. Therefore, advanced pretreatment 
technology is needed to reduce maintenance time and decrease 
storage area requirements while also providing a higher quality 
feed to the RO unit. High-quality feed water is commonly defined 
as having a silt density index (SDI) of less than 3 and a turbidity of 

less than 1 NTU (nephelometric turbidity unit).2

	 To encourage improvements in the pretreatment of shipboard 
Reverse Osmosis potable water systems, the U.S. Navy prepared 
the Task for the 2010 WERC (http://www.werc.net) competition. 
The problem statement in this task was, “Develop and demon-
strate an alternative to disposable filters or an improved dispos-
able filter design that can last at least four months filtering some-
what turbid feed water.  To increase the life of the RO membranes, 
ideally your proposed process will address particle size down to 
0.1 microns as there are suspended solids that do pass through the 
current cartridge filters and foul the RO membranes.” This paper 
describes the research of a team of chemical engineering students 
who responded to the 2010 WERC Task. The team’s design prem-
ises for the WERC Task were as follows:

	 1.	All particulates above 0.1 microns are to be removed.

	 2.	Energy usage must be less than 10% of that used for the RO  
		  system.

	 Note: The calculated RO system energy requirement is 12  
	 HP, with an energy recovery device that is 50% efficient (from  
	 ROPRO software with RO recovery of 40%).

	 3.	30,000 gal/day of filtered seawater is to be supplied to the RO  
		  system.

	 4.	The operating unit should occupy no more than 300 ft3 (3  
		  times current cartridge system).

	 5.	The system should be green (i.e., chemical discharge is mini 
		  mized).

	 6.	Maintenance time must be less than that for the current system  
		  (4 hours every 4 days).

	 7.	Storage space for a 9-month time frame must be less than  
		  100 ft3 (1/10 of current system).

	 8.	The system must be designed to handle a feed of the follow 
		  ing composition:

		  A. 32,000 ppm of sea salt

		  B. 75 mg/L of Klamath Blue-Green Algae powder

		  C. 20 mg/L of Orchid Pro (by Turf Pro USA), an orchid  
			   fertilizer liquid product

		  D. Dechlorinated tap water

	 A survey of the literature was conducted to identify many 
variations of filtering technologies which could be used to remove 
particles down to 0.1 µm. However, like RO membranes, most fil-

MULTIMEDIA AND ULTRAFILTRATION FOR REVERSE OSMOSIS PRETREATMENT ABOARD 
NAVAL VESSELS

By Angela C. Mehner

Department of Chemical Engineering

Faculty Mentor: W. Roy Penney

Department of Chemical Engineering

Chemical engineering: Angela C. Mehner    79

1

Mehner: Multimedia and Ultrafiltration for Reverse Osmosis Pretreatment A

Published by ScholarWorks@UARK, 2010



ters are prone to fouling under turbid feed conditions. Prefiltration 
for these modules is required because subjecting a membrane to 
biological colloids increases the rate at which the transmembrane 
pressure increases.3 Therefore, applicable filtration technologies 
were broken into two categories: (1) prefiltration and (2) micro- or 
ultrafiltration. 

	 Prefiltration, for the purposes of this report, refers to tech-
nologies which remove particles down to 1 µm. Technologies 
considered to replace the current cartridge depth filters included 
centrifugal separators as well as coagulation, electrocoagulation, 
and media filters.

	 Hydroclones, such as the centrifugal separators currently in 
use by the US Navy, can separate 50 µm particles with a specific 
gravity of 1.5 or greater. Hydroclones were rejected because they 
can only remove particles down to 50 μm and increased solids 
concentrations in ultrafiltration membrane feeds lead to a decrease 
in permeate flux.3

	 Chemical coagulation, or flocculation, is the dominant pre-
treatment for municipal water systems. Chemicals such as ferric 
chloride and ferric sulfate are added to the feed water to eliminate 
charges causing mutual repulsion between small particles. Moder-
ate agitation then causes particles to flocculate. The flocs are sepa-
rated by gravity or filtration. Chemical coagulation was rejected 
for the task solution due to disposal considerations for the sludge 
resulting from separating the flocs.

	 Electrocoagulation, where an electric potential applied 
between two electrodes causes floccing, has some advantages 
over traditional methods. Chemicals are not required; thus, their 
disposal and storage are not issues. Testing has shown that this 
method has better removal of some species than chemical coagu-
lation.4 The salt concentration in seawater reduces the voltage 
requirement; however, energy requirements for electrocoagulation 
will far exceed those allowed by the premises of this task.

	 Single-media filters consist of a thin bed of granular material, 
commonly sand or diatomaceous earth. The filtered particles are 
trapped in the first few inches of the bed, and water and smaller 
particles pass through the bed. As the bed is loaded with filtered 
solids, the bed pressure drop will increase to an uneconomical 
level, requiring backwashing for regeneration. Single-media filters 
perform well for a narrow particle size distribution but are not 
efficient for this system, which involves contaminants ranging in 
size from 0.1 to 500 μm.

	 Multimedia filters use layers of different media to trap par-
ticles in all active layers of the bed. The media are arranged with 
the largest and least dense particles on top and the smallest, most 
dense particles on bottom, supported by an inactive layer of larger 
gravel. This arrangement allows for solids loading throughout 
the bed. After backwashing, the variation in media densities and 
sizes results in the bed’s settling into its original layers. Addition-
ally, the high total surface area of multimedia filters removes a 
greater number of particles and produces a higher quality filtrate.6 
Multimedia filters do not function by simply capturing particles in 
the voids between media particles but instead attract particulates 
to the surfaces of media particles by diffusion, sedimentation, and 
interception.5 Depending on the media used, multimedia filters 

will remove particulates down to 5-10 μm. Typical flux rates for 
multimedia filters are between 5 and 14 gpm/ft2 of the bed cross-
sectional area.6 

	 Thus, multimedia filtration was selected as the prefiltration 
step because it is the most economical when considering capital, 
energy, maintenance, and space requirements. Its high throughput 
and long lifetime are also advantages. Through backwashing, the 
performance of multimedia filters can be recovered completely af-
ter an increase in trans-filter pressure during a filtration cycle. Ad-
ditionally, the media has a lifetime of several years, and replace-
ment storage onboard is unnecessary. The media selected were 
anthracite coal, sand, and garnet, supported by a bed of gravel. 
This filter will remove particulates down to 10-20μm.7

	 In order to protect the RO membrane and filter to the 0.1 μm 
level prescribed in the Task problem statement, microfiltration 
or ultrafiltration was needed. This was accomplished by using 
membranes constructed of either polymeric or ceramic materials. 
Advantages of ceramic membranes include the ability to withstand 
high temperatures and pressures and all pH values. However, 
desalination operations operate at low temperatures and pressures 
and almost neutral pH values, precluding the need for thermally 
and chemically robust ceramics. Moreover, there are several 
significant disadvantages of ceramic membranes with respect to 
shipboard water treatment. Although the flux rate through ceramic 
membranes is high, about 100 GFD (gal/ft2/day), the footprint 
needed for the surface area is far too large to include onboard a 
ship as the channel diameters are limited to about 1 cm. Ceramic 
membranes are heavy and expensive, though the high initial cost is 
compensated for by a long lifespan.8

	 Membranes are also made from a variety of natural and 
synthetic polymers formed into several different shapes, including 
flat sheets, tubes, and hollow fibers, depending on the properties 
of the polymer.  These are then grouped into modules: the fibers 
and tubes are connected in bundles, and the flat sheets are wrapped 
into a spiral or left flat. 

	 Flat sheets of membranes may be arranged into a plate and 
frame module in which the membranes are supported by plates 
which channel the feed, permeate, and concentrate. Flat sheets can 
also be used in a stacked disk design. The flow path takes the feed 
stream along the flat membranes. Flat membranes were rejected 
based on the system volume requirement. 

	 Spiral-wound membranes offer a relatively large surface area 
for the volume required. This is the configuration of the RO mem-
branes currently used aboard naval vessels. Backflushing of spiral-
wound modules is not an option as the pressure would separate the 
layers of the membrane and destroy it. 

	 Tubular modules, with tube diameters in the range of 5-15 
mm, are fed on the tube side, allowing permeate to pass through 
the membrane forming the walls of the tubes. Hollow fibers func-
tion in the same manner but have smaller inner diameters, from 
0.5-1.2 mm, and thus a much smaller volume for a given mem-
brane surface area. Feed flow can be on either the tube or the shell 
side, which allows the modules to be backflushed to remove fou-
lants. Tube-side flow is most advantageous as it allows a greater 
portion of the flow entering the unit to flow uniformly over the 

80    inquiry    Volume 11  2010

2

Inquiry: The University of Arkansas Undergraduate Research Journal, Vol. 11 [2010], Art. 14

https://scholarworks.uark.edu/inquiry/vol11/iss1/14



membrane surface.

	 Of the various configurations of UF membrane modules, hol-
low fiber units were selected because they can be backflushed and 
provide high flux rates and a large membrane surface area per unit 
module volume. Although microfiltration is capable of filtering to 
0.1 μm, an ultrafiltration (UF) module which filters to a 50 kDa 
MWCO (molecular weight cutoff) (equivalent to ~ 0.005 μm) was 
selected instead. The smaller pores will be less susceptible to plug-
ging, making cleaning easier and increasing membrane life.9 This 
enhanced filtration will also further protect the downstream RO 
membrane from fouling and increase its service time. 

	 Finally, several naval and recreational vessels utilize RO units 
with an open-channel design between stacked discs of membranes 
instead of spiral-wound modules. This design minimizes pretreat-
ment requirements by decreasing the tendency of particles to 
become trapped on the surface of the RO membranes. Typical pre-
treatment for these modules requires only cartridge or sand filters 
to reduce the SDI (SDI 5) of RO feed water to 15-20. Manufactur-
ers report membrane service times of up to 5 years.10 Open-chan-
nel modules appear attractive for extending RO membrane run 
times and should be considered for new or replacement RO units; 
however, the existing RO units need improved feed filtration for 
longer service times and improved performance.

Bench Scale Apparatus  

	 The multimedia filtration system consists of a feed tank, feed 
pump, backwashable multimedia filter, and filtrate tank. A pho-
tograph of the multimedia filter experimental unit is presented as 
Figure 1.  The flow schematic for the multimedia experimental 
apparatus is presented as Figure 2. Two multimedia filters were 
tested. The small filter was constructed of clear 2.445” ID x 5.3’ 
long PVC pipe, and the large filter was constructed of clear 5.625” 
ID x 4.5’ long Plexiglas pipe. Each multimedia filter consists of 